
D R A F T  P I L O T  T E S T I N G  R E P O R T

Judge and Spiro Tunnels Mining-
Influenced Water Treatment 
Evaluation: Draft Pilot Testing Report 

Prepared for 

Park City 
Municipal 
Corporation 

December 2016 

 CONTACT INFORMATION 

CH2M HILL Engineering, Inc.   Paul Swaim, PE 720-286-5280 
4246 South Riverboat Road, Suite 210 
Taylorsville, UT 84123 

Attachment W:  Judge and Spiro Tunnels Mining - 
Influenced Water Treatment Evaluation:  Draft Pilot 
Testing Report



 CH2M HILL ENGINEERS, INC. iii 

Contents 
Section Page 

Acronyms and Abbreviations ............................................................................................................ vii 

Executive Summary ............................................................................................................................ 1 
[...]
Because of the need for removal of thallium with manganese dioxide adsorption at the filters and 
previous filtration pilot testing by PCMC and WQTS, Metsorb media will not be tested as filter media 
during the pilot testing. It is assumed that concurrent filtration, manganese dioxide surface adsorption 
of manganese and thallium, and antimony (and other metals) adsorption by the Metsorb media would 
not be possible. Thus, Metsorb will only be considered as a post-filter adsorption media, consistent with 
the manufacturer’s recommendation.  

Additional Bench-Scale Tests 
Based on the necessary limitation to the scope of the previous bench-scale testing, and because of the 
opportunities afforded by running a pilot plant, there are additional tests that will be performed at 
bench-scale during the pilot testing to most effectively generate key information. For example, bench-
scale tests will be used for the following purposes: 

• Jar testing to assess the treatment benefits of polymer addition as part of coagulation 

• Residuals tests to assess solids dewaterability and to measure metals concentrations in settled solids 

• Finished water stabilization tests to determine chemical doses to achieve finished water quality 
goals 

These tests are described under the tasks for which each type of test will be most appropriate in the 
following sections. 



APPENDIX G – PILOT TESTING PROTOCOL 

 CH2M HILL ENGINEERS, INC G-17  
 

Task 2 – Pilot Plant Commissioning 
Duration: 7 weeks (2 weeks setup: March 22 through April 1; 5 weeks initial operation: April 4 through 
May 8) 

Source Water: Spiro Tunnel Water (only) 

Objective: Get the pilot plant running for testing, and establish treatment operating conditions that work 
effectively for turbidity removal, metals removal, and unit process performance for subsequent testing. 
Evaluate thallium (and manganese) removal by dual media filtration versus removal by filtration with 
pyrolusite.  

Equipment Installation and Pilot Plant Setup 
At the Spiro Water Treatment Plant (WTP) site, PCMC will furnish the leased flocculation/ sedimentation 
skid, leased filter columns skid, and purchase the combination raw water/post-adsorption skid for 
testing. PCMC plans to have completed the field work necessary for utility connection/tie-in, including 
electrical, and completed source water connections for Judge Tunnel water and Spiro Tunnel Water, as 
well as sewer discharge to enable installation of a fully functional pilot plant. This work is scheduled to 
be completed prior to start date for mobilization of the pilot plant operations team on-site. All testing 
for Task 2 will be conducted using Spiro Tunnel water only because only Spiro water contains thallium 
and this approach will allow monitoring of filter performance for thallium removal. 

Beginning on March 22, once all of the equipment items for pilot testing arrive on site, the equipment 
should be removed from crates (with the crates preserved for future return transportation of the 
equipment skids) and installed in the Spiro WTP. Upon arrangement of the skids, the operations team 
will make final piping connections to and from each skid. PCMC will provide all electrical connections to 
the piloting equipment. The equipment should be checked for any broken components.  

Once these steps are completed and the pilot plant is installed in place and plumbed for flow, it will be 
necessary to run raw water through the pilot plant and to calibrate the instruments and equipment. Key 
calibration steps include the following: 

• Confirm raw water supply at sufficient flow and pressure 

• Calibrate on-line turbidimeters using formazin standards 

• Develop calibration curves for chemical metering pumps using graduated cylinders and stopwatches 

• Calibrate on-line pH analyzers 

• Perform bucket tests as possible to verify flowmeter operation and measurements  

• Identify and label sampling points 

• Confirm operation of filter backwash system and air scour system 

• Confirm functional operation, including accuracy of data values and data tracking at the pilot plant 
PLCs. Select alarms for email notifications. 

• Verify operation of all pilot plant components, running the system for a minimum 24-hour time 
period to complete trouble-shooting.  

• Load all filter media, including thorough backwashing to remove fines, and sample media for 
laboratory sieve analysis.  



APPENDIX G – PILOT TESTING PROTOCOL 
 

G-18 CH2M HILL ENGINEERS, INC  

The pilot plant installation and setup task is expected to require two weeks of on-site work, with 
completion by April 1. 

Confirm Operations, Calibrate Equipment, and Establish Operating Procedures 
Prior to commencing pilot testing, chemical deliveries should be completed so all pilot plant treatment 
chemicals are on-hand for use. In addition, chemicals and consumables needed for on-site laboratory 
analyses should be ordered and on hand. The pilot operations team will develop and document 
protocols for pilot plant laboratory procedures, instrument calibrations, chemical batching (if necessary) 
and chemical feeds, solids wasting from the clarifier, filter backwashing, and other steps for regular pilot 
plant operation. During this time period, CH2M’s engineering/laboratory specialist will visit the site for 
one week to set up the pilot laboratory, calibrate instruments, establish laboratory and instrument 
protocols, and review lab procedures with pilot operations staff. Batching protocols for chemicals will be 
established to ensure replacing any chemical solution reservoirs using diluted coagulant or polymer at 
least every 48 to 72 hours. 

The pilot operations team will also establish procedures for data collection, download/transfer, 
database entries, and filter performance tracking. CH2M will arrange for an automation specialist to visit 
the site to establish and document data transfer and tracking protocols. 

Additional startup activities will be completed during the time period, including the following: 

• Set flocculation mixer speeds and solids wasting rate from clarifier 

• Install column extensions and load filter media to the desired depth in the four filter columns, 
including initial backwashing to establish correct media depths. Collect a sample of each media type 
for sieve analysis. 

• Chlorinate the system (not including the adsorption skids and adsorption media, since the 
adsorption media will not be installed yet). Follow AWWA C651-14 Standard for potable water. 

From experience, filter backwash procedures, using air scour as well, will be established to result in 
clean media, rather than to try to gather specific information for full-scale design. One critical step in 
pilot filter operations is to develop a consistent procedure for use of a rubber mallet at each filter 
column to settle media at the start of the filter run to ensure consistent clean bed headloss and 
headloss accumulation performance. It is recommended that, at the time of media installation, the 
media depth upon natural media settling be marked, and then the rubber mallet be used to compact the 
media to the minimum depth. From experience, for pilot operations, the media should be lightly 
compacted following each backwash to a point approximately one third of the depth beyond natural 
settling. This depth of media should be marked for each column with tape for use in achieving consistent 
depth and operation after each backwash. If media loss is apparent over time, additional media may 
need to be added.  When backwashing occurs in auto mode overnight or other times when the pilot 
plant is unattended, the media will be tapped to achieve the marked depth once a pilot operator is next 
on site. 

The task to confirm operations, calibrate equipment, and establish operating procedures is expected to 
be completed at the end of the third week of on-site work (i.e., completed by April 8). 

Initial Operating Period 
Beginning on April 11, a four-week initial pilot plant operating period will commence. Throughout this 
time period, the goal will be for the pilot plant to operate around the clock, including weekends, with 
the pilot operations team tracking and recording data, collecting samples, and following operating 



APPENDIX G – PILOT TESTING PROTOCOL 

 CH2M HILL ENGINEERS, INC G-19  
 

protocols. Initially, operations will confirm process and filter operation, and the operators will work out 
any "kinks" that may occur, particularly during overnight operation. 

This start-up operating period will first be used to identify effective treatment conditions for turbidity 
and metals removal for subsequent testing. Following hypochlorite addition for pre-oxidation, the initial 
pH will be raised to 9.0 through clarification and filtration, and no acid will be fed at the clarifier 
overflow weir to reduce the pH back down to approximately 7.5 to 8.0 (or alternative value that 
provides a near zero calcium carbonate precipitation potential). A ferric chloride dose of 5 mg/L will be 
applied, but this dose may be increased if necessary to seed the clarifier with significant floc deposition. 
Polymer will not be used at this time.  

Figure ES-1 shows the contaminants removed through each treatment step. As shown, pre-
oxidation/rapid mix/flocculation/sedimentation will be a key barrier for removing arsenic, cadmium, 
lead, zinc, and suspended solids, while also providing some removal of manganese, thallium, and 
pathogens. Granular media filtration, using manganese dioxide filters or anthracite/sand filters, will 
remove arsenic, manganese, thallium, suspended solids, and pathogens. Post-filter adsorption will 
remove antimony and serve as a secondary barrier for other metals. 

Floc/sed conditions will be set to provide approximately 30 minutes of flocculation time and a 
reasonable plate loading rate (e.g., 0.2 to 0.3 gpm/sf). For flocculation, conditions will consist of tapered 
flocculation. The mixing energy (i.e., G values) will decrease from stage to stage through the three 
stages of flocculation. For the plate settler, a solids wasting rate and valve opening frequency will be set 
as a starting point and adjusted based on floc buildup at the plates. Over time, it may be necessary to 
“knock” solids down from the top of the plates and/or “poke” solids into the waste opening for 
acceptable turbidity performance on a continuous basis. Thus, clarifier operations should be monitored 
and procedures developed and modified based on operating experience. 

The pilot study is not intended to provide a detailed evaluation of plate settling loading rates to 
determine design criteria. Instead, the objective of pilot testing is to operate the clarifier to provide 
effective and representative treatment. Significant experience is available with plate settling to allow 
effective design without attempting to refine design parameters at pilot-scale. At flowrates of 5 to 10 
gpm, plate settling results are not scalable from pilot to full scale. Thus, the goal of pilot clarifier 
operation will be to produce acceptable settled water quality. Once settled water turbidity is less than 
2.0 NTU and stable, begin collecting samples (including metals) per the sampling plan in Table 5. 

In addition, as soon as settled water turbidity is less than 2.0 NTU and stable, begin filter operation. At 
that time, filter runs will be conducted, and allowed to run to completion. The two parallel filter 
columns with identical filter media configurations will be run at 5 and 6 gpm/sf for all filter runs. Filter 
aid polymer will not be used at this time. Adsorption testing will not yet be conducted during Task 2. For 
each filter run, operate until the filters ripen and filtered water (FW) turbidity stabilizes, and then allow 
the filter run to continue overnight and until termination due to turbidity breakthrough or headloss 
accumulation. It should be noted that, on some pilot filter tests, it has taken several repeat filter runs 
until filters begin to achieve performance targets. Thus, it may be necessary to backwash and start filter 
runs several times before the project goals are achieved. Potable water will be used to fill the backwash 
supply reservoir to enable backwashing with clean water during this phase. Pretreatment optimization, 
such as chemical dose or flocculation energy adjustment, may also be required for acceptable filter 
performance.  

For all four filters, filter media acclimation time will be closely monitored as a function of bed volumes 
during the first few weeks of operation. Samples from each filter effluent (and the settled water) will be 



APPENDIX G – PILOT TESTING PROTOCOL 
 

G-20 CH2M HILL ENGINEERS, INC  

collected as per Table 5 and analyzed for manganese and thallium to determine the acclimation time for 
each media type before effective thallium removal is achieved. 

If filter runs are regularly terminating due to turbidity breakthrough and filter run time is less than 24 
hours, filter aid polymer (FAP) dosing will be tried at this time. For this task, it will be necessary to obtain 
two recommended NSF-approved FAP products from vendors, including at least one non-ionic FAP 
product. Start with a low FAP dose (e.g., 0.05 mg/L) and determine if FAP dosing improves filter 
performance as indicated by a longer time to turbidity breakthrough. In general, when working 
effectively, FAP will provide a longer period of stable FW turbidity but with more rapid headloss 
accumulation. Optimize the FAP type (if necessary) and FAP dose through a series of filter runs at a 
single filter loading rate such as 5 or 6 gpm/sf. Continue adjusting the FAP dose in small increments until 
terminal headloss occurs while FW turbidity is still low and stable. If it appears that filter aid polymer is 
necessary and improves performance, then filter aid polymer addition will become a regular part of the 
optimized treatment train for subsequent operation. 

Following these filter runs, the time will be ideal for any adjustments to the initial filter media 
configuration. If filtered water turbidity is not as low as desired, smaller effective size filter media could 
be installed. If headloss accumulation rates are too rapid and turbidity is acceptable, larger effective size 
filter media could be installed. Changes in filter media will re-set the clock regarding acclimation of 
media for thallium removal, so changes should be made only if truly necessary.  

These tests are intended to establish a baseline for treatment process performance for turbidity and 
metals removal. Throughout this time frame, the thallium removal of the pyrolusite filter and the dual 
media filter will be evaluated. Results will be compared for the two filter media configurations in terms 
of performance for manganese and thallium removal. 

Throughout the initial operating period for Task 2, the pilot operators will download and transfer data to 
databases of water quality and operational performance data. During testing in the initial operating 
period of Task 2, a weekly summary briefing will be prepared by the pilot operators each week to briefly 
summarize the testing activities from the previous week. These weekly summaries will be used by the 
full team to guide the direction of pilot testing. The summary briefing will be distributed no later than 
close of business on Tuesday of each week. Weekly conference calls will be held to discuss the direction 
of testing. Water quality changes, source waters tested, key tasks completed, early indications of key 
results, and a look-ahead plan for the coming week will be included in the discussion 

Jar Testing to Assess Polymer Addition 
During Task 2, jar tests will be performed using a six-jar test apparatus relocated from the Quinns 
Junction WTP laboratory area. Prior to jar testing, a basic jar test protocol will be developed. For all jar 
tests, for each jar, supernatant will be analyzed for settled water turbidity, ultraviolet absorbance at 254 